

Sr.No.	Generic Name	Strength
ANAESTHETICS		
1	Atracurium Besylate Injection	10mg/ml
2	Bupivacaine Hydrochloride Injection	5mg/ml
3	Bupivacaine in Dextrose Injection	
4	Ropivacaine HCL Injection	(2mg), (5mg) , (7.5mg), (10 mg)
5	Lignocaine Injection BP	(0.5%) (1%) (2%)
6	Lignocaine (50mg) & dextrose (75mg) Injection	(50 mg + 75 mg)
7	Lignocaine + Adrenaline Injection	(1:100000) , (1:200000)
8	Pancuronium Bromide Injection BP	2mg/ml
9	Propofol Injection I.V.	(10mg/ml), (20mg/ml)
10	Suxamethonium Chloride Injection .	(50mg/ml)
11	Thiopentone Sod. Injection	(0.5 gm) , (1.0 gm)
12	Vecuronium Bromide For Injection	(4mg) , (10mg)
ANALGESICS		
13	Analgin Injection	(500mg/ml)
14	Buprenorphine Injection	(300mcg)
15	Lysine Acetyl Salicylate	(0.9gm/vial) , (1.8 gm/vial)
16	Paracetamol Injection	(10mg/ml) , (150mg/ml)
17	Paracetamol & Lidocaine Injection	(75mg/ml + 10mg/ml) , (150mg/ml + 10mg/ml)
18	Pentazocin Lactate Injection	(30mg/ml)
19	Diclofenac Injection	(25mg/ml)
20	Piroxicam Injection	(20mg/ml)
ANTI-BIOTICS / ANTI-BACTERIALS		
21	Amphotericin B For Injection	(50mg)
22	Amikacin Sulphate Injection	(100mg/2ml) , (250mg/2ml), (500mg/2ml)
23	Capreomycin Sulphate For Injection	(1gm)
24	Chloramphenicol Injection	(125mg/ml) , (250mg/ml)
25	Chloramphenicol Sodium Succinate Injection	(1.0 gm)
26	Clindamycin Injection	(150mg/ml - 4ml)
27	Gentamicin Injection	(10mg/ml) , (40mg/ml) , (160mg/2ml) , (280mg/2ml)
28	Kanamycin Injection	(0.5g/4ml), (1g/4ml) , (2g/4ml)
29	Lincomycin Hydrochloride Injection	(300 mg/ml)
30	Streptomycin Injection	(0.75 gm) , (1.0 gm)
31	Tobramycin Sulphate Injection	(40mg/ml)
32	Vancomycin Hydrochloride For Injection	(0.5 gm) , (1.0 gm)
CENTRAL NERVOUS SYSTEM		
33	Neostigmine Methyl Sulphate Injection	(0.5mg/ml) , (2.5mg/ml)
34	Phenytoin Sodium Injection	(25mg/ml) , (50mg/ml)
35	Chlorpromazine Injection	(25mg)
36	Fluphenazine Decanoate Injection	(25mg/ml)
37	Haloperidol Injection	(5mg/ml)
38	Haloperidol Deconate Injection	(50mg/ml)
39	Triflupromazine Hcl Injection	(20mg/ml)
40	Atropine Sulphate Injection	(0.25mg/ml), (0.5mg/ml), (0.6mg/ml) , (1mg/ml)
41	Adrenaline Injection	(1mg/ml)
42	Carboprost tromethamine Injection	(0.332mg/ml)
43	Pralidoxime Iodide Injection	(500mg)
GLUCOCORTICOIDS		
44	Betamethasone Sodium Phosphate Injection	(4mg/ml)
45	Dexamethasone Sodium Phosphate Injection	(4mg/ml) , (5mg/ml)
46	Hydrocortisone Acetate Injection	(25mg/ml)
47	Hydrocortisone Acetate & Lignocaine HCL Injection	(25mg + 5mg)
48	Hydrocortisone Sodium Succinate Injection	(100mg) , (500mg) , (1000mg)
49	Methylprednisolone Sodium Succinate Injection	(500mg) , (1000mg)
50	Sterile Methyl Prednisolone Acetate Suspension	(40mg/ml)
51	Sterile Triamcinolone Acetonide Suspension	(10mg/ml) , (40mg/ml)
MULTI-VITAMINS & SUPPLEMENTS		
52	Iron Dextran Injection	(50mg/ml)
53	Iron Sucrose Injection	(20mg/ml)
54	Ascorbic Acid Injection	(100mg/ml) , (500mg/2ml)
55	Cyanocobalamine Injection	(1000mcg/ml)
56	Hydroxycobalamine Injection	(1000mcg)
57	Menadione Injection	(10mg/ml)
58	Neurovit Injection	(Vit. B1+B2+B6+B12)
59	Phytomenadione Injection	(1mg/ml), (2mg/ml), (10mg/ml)
60	Pyridoxine Hydrochloride Injection	(50mg/ml)
61	Thiamine Hydrochloride Injection	(50mg/ml)
62	Vitamin B Complex Injection	(B1+B6+B12)
63	Vitamin A Injection	50000 IU
64	Vitamin B-Complex Injection NFI	
65	Calcium Gluconate Injection	(100mg/ml)
66	Dextrose Injection	(20% w/v), (30% w/v) , (33.3% w/v), (50% w/v)

67	Magnesium Sulphate Injection	(100mg/ml), (150mg/ml), (500mg/ml)
68	Potassium Chloride Injection	(7.5% w/v), (10% w/v), (15% w/v), (20% w/v), (25% w/v)
69	Sodium Bi-Carbonate Injection	(7.5% w/v), (8.4% w/v)
70	Sodium Chloride Injection	(10% w/v) , (20% w/v)
ALIMENTARY SYSTEM		
71	Cimetidine Injection	(100mg/ml), (150mg/2ml), (300mg/2ml)
72	Ranitidine Hydrochloride Injection	(25mg/ml), (50mg/ml)
73	Ondansetron Injection	(2mg/ml)
74	Pantoprazole For Injection	(40mg)
75	Metoclopramide Injection	(5mg/ml)
76	Camylofin Dihydrochloride Injection	(25mg/ml)
77	Dicyclomine Hcl Injection	(10mg/ml)
78	Drotaverine Hydrochloride Injection	(40mg)
79	Glycopyrrolate Injection .	(0.2mg/ml)
80	Hyoscine Butyl Bromide Injection .	(20mg/ml)
CARDIO-VASCULAR		
81	Adenosine Injection	(6mg/2ml)
82	Atenolol Injection	(0.5mg/ml)
83	Clonidine Injection	(150mg/ml)
84	Digoxin Injection	(50mcg/ml), (0.25 mg/ml)
85	Dobutamine Injection	(12.5mg/ml), (50 mg/ml)
86	Dopamine Hydrochloride Injection	(40mg/ml)
87	Metoprolol Tartrate Injection	(1mg/ml)
88	Nitroglycerin Inj.	(5mg/ml)
89	Heparin Injection BP	(1000 IU) , (5000 IU)
TROPICAL DISEASE		
90	Sodium Stibogluconate Injection	(100mg/ml)
91	αβ Arteether Injection	
92	Artesunate Injection	(60mg/ml)
93	Artemether Injection	(40mg/ml), (80mg/ml),
94	Chloroquine Injection	(40mg/ml)
95	Quinine Di- Hydrochloride Injection	(60mg/ml), (100mg/ml), (300mg/ml)
96	Quinine Di- Hydrochloride Sterile Concentrated	(500mg/2ml)
MISCELLANEOUS		
97	Chlorpheniramine Injection	(10mg/ml)
98	Diphenhydramine HCL Injection	(20mg/2ml), (50mg/2ml)
99	Pheniramine Maleate Injection	(22.75mg/ml)
100	Promethazine Hydrochloride Injection	(25mg/ml)
101	Tranexamic Acid Injection	(100 mg/ml)
102	Ethamsylate Injection	(250mg/2ml)
103	Acyclovir Intravenous Infusion	(25mg/ml)
104	Frusemide Injection	(10mg/ml)
105	Dimercaprol Injection	(50mg/ml)
106	Desferrioxamine Mesilate For Injection	(500mg)
107	Pralidoxine Chloride For Injection	
108	Methacarbamol Injection	(10mg/ml)
109	Naloxone Hydrochloride Injection	(400mcg)
110	Acetylcysteine Injection	
111	Aminophylline Injection	(25mg/ml)
112	Budesonide Respirator Suspension	(0.5mg)
113	Etophylline + Theophylline Injection	
114	Salbutamol Respiratory Solution	(1mg) , (5mg)
115	Ephedrine Hydrochloride Injection	(30mg/ml) , (50mg/ml)
116	Mephenteramine Sulphate Injection	(15mg/ml) , (30mg/ml)
117	Hydralazine Hydrochloride Injection	(20mg/ml)
118	Zuclopenthixol Decanoate Injection	(200mg/ml)
119	Zuclopenthixol Acetate Injection	(50mg/ml)
120	Flupentixol Injection	(20mg/ml)
121	Flupentixol Decanoate Injection	(20mg/ml)
122	Pentoxifylline Injection	(20mg/ml)
B-LACTAM & CEPHALOSPORINS		
123	Meropenem for Injection USP	(500mg) , (1000mg)
124	Ampicillin & Cloxacillin Injection	(250mg+ 250 mg), (500mg+500mg)
125	Amoxicillin Sodium for Injection BP	(500mg) (250mg), (1000mg)
126	Cloxacillin Sodium Injection USP	(500mg) (250mg) (1000mg)
127	Amoxicillin & Clavulanate Potassium Injection	(500mg + 100 mg) , (250mg + 50mg)
128	Ampicillin Injection	(500mg), (1000mg), (250mg)
129	Piperacillin & Tazobactam for Injection USP	(2.0 g + 250 mg) (4.0g +500mg)
130	Benzathine Benzylpenicillin Injection BP	(2400000 Units), (1000000Units) (500000 Units)
131	Imipenem & Cilastatin for Injection USP	(500mg + 500 mg), (250mg + 250 mg)
132	Meropenem & Sulbactam for Injection	(1000mg + 500mg)
133	Ampicillin & Sulbactam for injection USP	(500mg+250mg), (1000mg + 500mg)
134	Flucloxacillin sodium for injection BP	(500mg) , (1000mg)
135	Ceftriaxone for Injection BP	(500mg) , (1000mg), (250mg), (2000mg)
136	Cefotaxime for Injection	(500mg) (250mg) (1000mg)
137	Ceftazidime for Injection BP.	(500mg) , (1000mg)
138	Cefepime for Injection USP	(500mg) , (1000mg)

139	Ceftriaxone & Sulbactam for Injection	(500mg + 250mg) (1000mg + 500mg)
140	Cefoperazone and Sulbactam for Injection	(1000mg + 500mg) (500mg+500mg), (2000mg+1000mg)
141	Cefotaxim and Sulbactam for Injection	(1000mg + 500mg) (500mg+500mg) (500mg+250mg)
142	Cefoperazone and Tazobactam for Injection	(1000mg+125mg)
143	Cefuroxime For Injection USP	(1500mg)
144	Ceftriaxone and Tazobactam for injection 1.125 mg	(1000mg+125mg) , (250mg+31.25mg), (500mg+62.50mg)
145	Cefazolin for Injection USP	(500mg) (250mg) (1000mg)
CONTRAST MEDIA		
146	Iodixanol Injection USP	(270 MG / ML), (320 mg/ml),
147	Iohexol Injection USP	(370 mg/ml),(300 mg/ml),(240 mg/ml)
148	Iopamidol Injection USP	(370 mg/ml),(300 mg/ml),(240 mg/ml)
149	Opromide Injection USP	(370 mg/ml),(300 mg/ml)
150	Ioversol Injection USP	(350 mg/ml),(300 mg/ml)
EYE/EAR PREPARATIONS		
151	Chloramphenicol Eye/Ear Drops	(0.5% w/v), (5% w/v), (1% w/v),
152	Ciprofloxacin Ophthalmic Solution	(0.3% w/v)
153	Ciprofloxacin + Dexamethasone Eye Drops	
154	Gentamicin Eye Drops	(0.3% w/v)
155	Natamycin Ophthalmic Suspension USP, Eye/Ear drops	(5% w/v)
156	Norfloxacin Ophthalmic Solution	(0.3% w/v)
157	Sulphacetamide Sodium Eye Drops	(10% w/v)
158	Tobramycin Ophthalmic Solution	(0.3% w/v)
159	Betamethasone & Neomycin Eye Drops	
160	Betamethasone Eye Drops	(0.3% w/v)
161	Dexamethasone & Neomycin Eye/Ear Drops	(0.1% w/v+ 0.5%w/v)
162	Dexamethasone Sodium Phosphate Ophthalmic Solution	(0.1% w/v)
163	Prednisolone Acetate Ophthalmic Suspension	(10mg/ml)
164	Prednisolone Acetate + Lignocaine + Chloramphenicol Ear Drops	
165	Atropine Eye Drops	(1% w/v)
166	Tropicamide OphthalmicSolution	(1% w/v)
167	Pilocarpine Nitrate Ophthalmic Solution	(2% w/v) , (4% w/v)
168	Timolol Maleate Ophthalmic Suspension	(0.25% w/v), (0.5% w/v)
169	Diclofenac Eye Drops	(1% w/v)
170	Hydroxy Propyl Methyl Cellulose Ophthalmic Solution	(2% w/v)
171	Oxymetazoline Hydrochloride Nasal Solution	(0.025% w/v), (0.05% w/v)
172	Xylometazoline Hydrochloride Nasal Drops	(0.1%) , (0.05%)
OINTMENTS/GEL/CREAMS		
173	Acyclovir Eye Ointment	(0.3% w/w)
174	Betamethasone + Neomycin Eye Ointment	
175	Chloramphenicol Eye Ointment	(1% w/w)
176	Ciprofloxacin Eye Ointment	(0.3% w/w)
177	Ciprofloxacin & Dexamethasone Eye Ointment	(0.3% + 0.1%)
178	Fluometholone Eye Ointment	
179	Hydrocortisone Acetate Eye Ointment	(2.5% w/w)
180	Moxifloxacin Eye Ointment 0.5% w/w	
181	Neomycin + Polymyxin B + Bacitracin Zinc Eye Ointment	
182	Oxytetracycline Hydrochloride Eye Ointment	(1% w/w)
183	Tetracycline Eye Ointment	(1% w/v)
184	Clorimazole Cream	(1% w/w), (2% w/w)
185	Miconazole Cream	(2% w/w)
186	Nystatin Ointment	(100000 IU)
187	Hydrocortisone Acetate + Tetracycline Hydrochloride	
188	Neomycin & Polymyxin B-Sulfates & Bacitracin Zinc Skin Ointment	
189	Neomycin + Flucinolone + Trypsin Chymotrypsin Ointment	
190	Acylcovir Cream	(5% w/w)
191	Benzyl Benzoate Application	(25% w/v)
192	Silver Sulphadiazine Cream (Sterile)	(1% w/w)
193	Povidone Iodine Ointment	(5% w/w)
194	Zinc Ointment	(10% w/w)
TABLETS/CAPSULES		
195	Carbamazepine Extended-Release Tablet USP	(200mg),(400 mg)
196	Esomeprazole Tablets	(20mg)
197	Metformin Hydrochloride Extended Release Tablet USP	(500mg)
198	Paracetamol Tablets BP	(500mg)
199	Sulphadoxine & Pyrimethamine Tablets USP	(500mg+25mg)
200	Primaquine Tablets	(7.5mg)
201	Quinine Sulphate Tablets BP	(100mg) , (300 mg) , (600 mg)
202	Amitriptyline Hydrochloride Tablets BP	(25mg)
203	Fluconazole Capsules	(150mg)
204	Gastro resistant Omeprazole Capsules BP	20mg
205	Erythromycin Stearate Tablets	(250mg) , (500 mg)
206	Etoricoxib Tablets	(60mg) , (90 mg) , (120 mg)
207	Telmisartan Tablets USP	(40mg) , (80 mg)
208	Flunarizine Dihydrochloride Tablets	(5mg)
209	Lansoprazole Delayed Release Capsules USP	(30mg)
210	Atorvastatin Calcium Tablets	(10mg) , (20 mg)
211	Omidazole & Ofloxacin Tablets	(500mg+200mg)
212	Loratadine Tablets USP	(5mg) , (10 mg)
213	Ibendazole & Ivermectin Tablets	(400mg+6mg)

214	Cimetidine Tablets BP	(400mg)
215	Rosuvastatin Tablets	(10 mg) , (20 mg) , (40 mg)
216	Telmisartan & Hydrochlorothiazide Tablets USP	40mg+12.5mg
217	Artesunate Tablets and Mefloquine Tablets kit	
218	Azithromycin Tablets USP	(250mg) , (500 mg)
219	Ofloxacin Tablets USP	(400mg)
220	Doxycycline Capsules USP	(100mg)
221	Clarithromycin Tablets BP	(250mg) , (500 mg)
222	Clarithromycin, Omeprazole & Tinidazole combi kit	
223	Ibuprofen and Paracetamol Tablets	400mg+500mg
224	Aciclovir Tablets BP	400mg
225	Sildenafil and Dapoxetine Tablets	(100mg+30mg) , (100mg+60mg) , (50mg+30mg)
226	Tadalafil Tablets USP	(20mg)
227	Fexofenadine Hydrochloride Tablets USP	(120 mg) , (180 mg)
228	Mefenamic Acid Tablets BP	250mg
229	Desloratadine Tablets USP	(5 mg) , (10 mg)
230	Montelukast & Levocetirizine tablets	(10mg+5mg) , (5mg+2.5mg) , (10mg+4mg)
231	Tinidazole Tablets	(500mg)
232	Ciprofloxacin & Tinidazole Tablets	500mg+600mg
233	Norfloxacin and Tinidazole Tablets	(400mg+600mg)
234	Ofloxacin & Tinidazole Tablets	(200mg+600mg)
235	Praziquantel Tablets	(600mg)
236	Griseofulvin Tablets USP	(500mg), (250 mg)
237	Drotaverine Hydrochloride Tablets	40mg
238	Secnidazole Tablet Azithromycin Tablet USP and Fluconazole Tablet USP Kit	
239	Secnidazole Tablets	(1gm) , (500mg)
240	warfarin Tablet	(1mg) , (2 mg) , (3 mg)
241	Azathioprine Tablet	(50 mg)